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SOUTHWEST RESEARCH INSTITUTE
CONE CALORIMETER TEST REPORT

Client: Clark County Department of Building Material ID: Artifical Palm Tree Frown
SwRI Project No: 1 Heat Flux: 35 kW/m2
Duct Flow: 24 /s
Orientation: Horizontal Sample Area: 0.00884 m?
Frame: Yes Distance: 25 mm
Spark Igniter: Yes Operator: Abe Mata
restip  Test Do C-Factor HARg THR  HARwy HRRumo HARsos HRRio0 e
(s) (s)  (S!Units) (kW/m3) (MJ/m?) (kW/m?3) (kW/m?3) (kW/m?) (KW/m?)
15-324CLA-1 11/20/15 23 240 0.0425 674 45.4 462 248 610
15-324CLA-2 11/20/15 23 284 0.0425 715 49.5 474 264 635
15-324CLA-3 11/20/15 30 268 0.0425 794 59.2 429 317 680
15-324CLA-4 11/20/15 19 248 0.0425 629 39.2 452 215 585
15-324CLA-5 11/20/15 25 248 0.0425 701 41.6 454 228 609
15-324CLA-6 11/20/15 22 190 0.0425 852 37.9 475 682
Average 24 246 - 727 45.5 458 254 #DIV/0! 633
Initial Mass 'l‘g"’r“?t?o":‘t o Vs mm 0% EHG Sa S S SEA
(9) )] (@  (gm®) (gim*s) (g/m?s) (MJkg) (mZm2) (m¥m?) (m3m?)  (mkg)
17.5 17.5 1.2 1840 7.5 15.2 24.7 1 810 811 440
19.1 19.0 1.1 2041 71 13.6 243 1 868 869 426
23.5 23.4 2.0 2431 9.0 16.3 24.3 2 1141 1143 469
14.9 14.8 1.9 1469 5.9 20.6 26.7 1 683 683 465
16.2 15.9 0.8 1746 7.0 15.9 23.8 5 724 729 415
14.6 14.6 1.1 1525 8.0 16.9 24.8 3 627 631 411
17.6 17.5 1.4 1842 7.4 16.4 24.8 2 809 811 438
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Clark County Department of Building and Fire A-1 SwRI Project No: |



_SOUTHWEST RESEARCH INSTITUTE
CONE CALORIMETER TEST REPORT

Client: Clark County Department of Building Material ID: Artifical Palm Tree Frown
SwRI Project No: 1 Heat Flux: 35 kW/m2
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i SMOKE PRODUCTION RATE: ARTIFICAL PALM TREE FROWN
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Notes & Observations:
Clark County Department of Building and Fire A-2 SwRI Project No: 1




SOUTHWEST RESEARCH INSTITUTE
CONE CALORIMETER TEST REPORT

Client: Clark County Department of Building Material ID: Artifical Palm Tree Trunk
SwRI Project No: 7 Heat Flux: 35 kW/mz2
Duct Flow: 24 /s
Orientation: Horizontal Sample Area: 0.00884 m2
Frame: Yes Distance: 25 mm
Spark Igniter: Yes Operator: Abe Mata
Test t, Test C-Factor HRR,.« THR HRRgos HRRigos HRRaps HRRg
TestID Det Y Duration pea s s s s, max
a ) (s)  (SlUnits) (KW/m2) (MJ/m?) (KW/m?) (KW/m?) (KW/m2) (KW/m?)
15-324CLA-7 11/20/15 39 1432 0.0425 348 269.6 267 264 258 336
Average 39 1432 - 348 269.6 267 264 258 336
- Mass at  Final Mass 10-90
Initial Mass Ignition  Mass Loss MLR MLR EHC San Saz Sa SEA
)] (9) (@  (gm?) (g/ms) (g/mP-s) (MJKg) (m#m2) (m2/m2) (m3m2)  (me/kg)
121.4 121.0 13.1 12250 8.5 11.9 22.0 5 6813 6818 556
121.4 121.0 13.1 12250 8.5 11.9 22.0 5 6813 6818 556
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Clark County Department of Building and Fire A-1 SwRI Project No: 7



"SOUTHWEST RESEARCH INSTITUTE
CONE CALORIMETER TEST REPORT

Client: Clark County Department of Building . Material ID: Artifical Palm Tree Trunk
SwRI Project No: 7 Heat Flux: 35 kW/m2
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~ SMOKE PRODUCTION RATE: ARTIFICAL PALM TREE TRUNK
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150 SPECIMEN MASS: ARTIFICAL PALM TREE TRUNK
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Notes & Observations:

Clark County Department of Building and Fire A-2 SwRI Project No: 7





